
Code:

Series: S-0224

SEPTEMBER/2025

0501094175

GHD-2 3009A - 18/20/22/24/26D

HINGE TYPE OFFSET DISK HARROW

Revision: 00

Revision Date:



Code DescriptionWorking Width

0102220100 GHD-2 3009 24X24X6 DR DMO E 1.1/2 S-0224

0102220125 GHD-2 3009A 18X24X6 DR DMO E 1.1/2 S-0224

0102220123 GHD-2 3009A 18X24X6 MT DMO E 1.1/2 S-0224

0102220126 GHD-2 3009A 20X24X6 MT DMO E 1.1/2 S-0224

0102220129 GHD-2 3009A 22X22X4,5 MT DMO E 1.1/2 S-0224

0102220108 GHD-2 3009A 22X24X4,75 MT DMO E 1.1/2 S-0224

0102220118 GHD-2 3009A 22X24X4,75 MT DMO E 1.1/2 S-0224

0102220117 GHD-2 3009A 22X24X6 DR DMO E 1.1/2 S-0224

0102220120 GHD-2 3009A 22X24X6 DR DMO E 1.1/2 S-0224

0102220105 GHD-2 3009A 22X24X6 MT DMO E 1.1/2 S-0224

0102220119 GHD-2 3009A 22X24X6 MT DMO E 1.1/2 S-0224

0102220132 GHD-2 3009A 22X24X6 MT DMO E 1.1/2 S-0224

0102220131 GHD-2 3009A 24X22X4,5 MT DMO E 1.1/2 S-0224

0102220122 GHD-2 3009A 24X24X4,75 DR DMO E 1.1/2 FF S-0224

0102220121 GHD-2 3009A 24X24X4,75 MT DMO E 1.1/2 FF S-0224

0102220103 GHD-2 3009A 24X24X4,75 MT DMO E 1.1/2 S-0224

0102220124 GHD-2 3009A 24X24X6 DR DMO E 1.1/2 FF S-0224

0102220101 GHD-2 3009A 24X24X6 DR DMO E 1.1/2 S-0224

0102220106 GHD-2 3009A 24X24X6 MT DMO E 1.1/2 S-0224

0102220109 GHD-2 3009A 26X24X4,75 MT DMO E 1.1/2 S-0224

0102220116 GHD-2 3009A 26X24X6 DR DMO E 1.1/2 S-0224

0102220107 GHD-2 3009A 26X24X6 MT DMO E 1.1/2 S-0224



GHD-2 3009A - 18/20/22/24/26D ............................... 10909097494

GHD-2 3009A - 22D - 8 OIL BATH BEARINGS ............................... 20909097504

GHD-2 3009A - 24D - FURROW FILLER ............................... 30909097505

GANG CUT DISC - 18/22/24/26D ............................... 40909097496

MIXED GANG DISC - 22/24/26D ............................... 50909097497

MIXED GANG DISC WITH FINISHING DISC - 18/20/24/26D ............................... 60909097498

FURROW FILLER GANG DISC - 24D ............................... 70909097499

FURROW FILLER MIXED GANG DISC - 24D ............................... 80909097500

GANG CUT DISC - 22D/8 OIL BATH BEARINGS ............................... 90909097501

MIXED GANG DISC WITH FINISHING DISC - 22D/8 OIL BATH
BEARINGS

............................... 100909097502

MIXED GANG DISC - 22D/8 OIL BATH BEARINGS ............................... 110909097503

DMO 225 X 1.1/2 AGRICULTURAL BEARING ............................... 120521047184

DMO 225 X 1.1/2 IMP AGRICULTURAL BEARING ............................... 130521050837



GHD-2 3009A - 18/20/22/24/26D Page 1

0909097494GHD-2 3009A - 18/20/22/24/26D

60

61

58
59

57

5455

53
5636

36
39

414207

35

38

37

30

26
31

25

23
24

14
15

45

48

47

31
26

44

46

43

01

04
05

03
02

21
22

27
28

06

49

50 2631
52

50

51

32

40

29

33
34

32

33
34

19

20

10
11

09
08

13

17

18
16

12

18   20   22   24   26Item Code Description See page

01 0511067671 01   01   01   01   01FRAME GHD-2 3009A

02 0521060648 02   00   00   00   00TUBE

03 0511068468 00   02   02   00   00TUBE

04 0511067669 00   00   00   02   00120 X 180 TUBE

05 0511068469 00   00   00   00   02TUBE

06 0511067675 01   01   01   01   01DRAWBAR

07 0511067670 01   01   01   01   011270 ADJUSTMENT BAR

08 0561012850 02   00   00   00   00SCRAPE FIXING BAR

09 0551014637 00   02   02   00   00SCRAPER FIXING BAR

10 0551011371 00   00   00   04   02BAR FIXER SCRAPER

11 0551014639 00   00   00   00   02BAR FIXING SCRAPER

12 0551016902 01   01   01   01   01LIFT EAR

13 0541015258 16   20   20   22   24SCRAPER BODY

14 0541015256 08   09   10   11   12SHOVEL SCRAPER

15 0541015257 08   09   10   11   12SHOVEL SCRAPER

16 0551011381 02   02   02   02   02LOWER PIN

17 0503030430 04   04   04   04   047/16 X 2" PIN LOCK                 

18 0511017480 02   02   02   02   02FLAT WASHER

19 0551011458 02   02   02   02   0228,50 X 90 PLUGER

20 0503010571 02   02   02   02   02SPLIT PIN 1/4" X 1.1/2" 

21 0502012323 06   06   06   00   08BRACKET FIXER

22 1902012323 00   00   00   08   00BRACKET FIXER

23 0511065942 03   03   03   04   04RIGHT FRONT BRACKET REAR LEFT

24 0511065266 03   03   03   04   04LEFT FRONT BRACKET REAR RIGHT

25 0503013113 12   12   12   16   161" X 6" BOLT                       

26 0501010059 20   21   21   25   25NUT 1.5/8

27 0503010232 06   00   00   00   00BOLT 5/8" X 1.3/4"

28 0503013842 00   06   06   08   085/8" UNC X 1-3/4" BOLT

29 0501012140 06   06   06   08   08FLAT WASHER 16,50 X 40 X 4,00 ZN

30 0503010013 06   06   06   08   08HEX NUT 5/8 UNC G.5 ZN 

31 0541010210 20   21   21   25   25FLAT WASHER 

32 0503019588 48   60   60   66   72BOLT



GHD-2 3009A - 18/20/22/24/26D Page 1

0909097494GHD-2 3009A - 18/20/22/24/26D

18   20   22   24   26Item Code Description See page

33 0511017302 48   60   60   66   72FLAT WASHER 13.50 X 32.50 X 3.0 ZN

34 0503012682 48   60   60   66   721/2" BSW NUT            

35 0503032857 01   01   01   01   0140 X 510 X 12,7 COMPRESSION SPRING

36 0501812694 02   02   02   02   02WASHER

37 0501018141 01   01   01   01   01GUIDE                              

38 0501069398 01   01   01   01   01CRANK                              

39 0521011696 02   02   02   02   021.1/2" LEFT 38 NUT 

40 0551016903 02   02   02   02   0226,5 X 44,45 X 28 SLEEVE

41 0503010002 01   01   01   01   01GREASE FITTING 1800 

42 0503010292 01   01   01   01   01701164 6 X 40 SPRING PIN

43 0551011384 06   06   06   06   06FRAME LOCK PLATE

44 0511067691 02   02   02   02   02FRAME LOCK PLATE

45 0551011379 02   02   02   02   02REGULATOR PLATE FRAME

46 0503010131 02   02   02   02   023/16" X 1.1/2" SPLIT PIN

47 0503014180 08   08   08   08   081" X 10 BOLT

48 0503030012 02   02   02   02   02HITCH PIN CLIP

49 0521010545 01   01   01   01   011.2" X 5.1" COUPLING SHAFT

50 0503031035 02   02   02   02   02HITCH PIN CLIP

51 0521010580 01   01   01   01   01COUPLING SHAFT 

52 0501010372 01   01   01   01   011" X 5-1/2" BOLT                   

53 0501011432 02   02   02   02   021-1/2" AND 1-5/8 GANG BOLT WRENCH

54 0501061617 01   01   01   01   011" GANG BOLT WRENCH

55 0511010153 01   01   01   01   012-5/16" FIXED WRENCH 

56 0501068273 01   01   01   01   015/8" WRENCH

57 0503061542 01   01   01   01   01DECAL SET GHD-S 3009

58 0503031087 01   01   01   01   01AUTO CONTROL APPROVED DECAL

59 0503031827 01   01   01   01   01DAILY LUBRICATION AND RETIGHTENING DECAL

60 0503034003 01   01   01   01   0161 X 118 SERIAL NUMBER TAG

61 0503010001 04   04   04   04   04RIVET 3,2 X 5,5



GHD-2 3009A - 18/20/22/24/26D Page 2

0909097504GHD-2 3009A - 22D - 8 OIL BATH BEARINGS

03

41

42 1923
44

42

43

24
25
26

24

25
26

13

14

07

37

40

39

23
19

36

38

35

01

02

05
06

11

12
10

49

32

21
22

19
23

18

16
17

08
09

51
52

50

4647

45
4828

28
31

333404

27

30

29

53

54
15

20

QTItem Code Description See page

01 0511067671 01FRAME GHD-2 3009A

02 0511068468 02TUBE

03 0511067675 01DRAWBAR

04 0511067670 011270 ADJUSTMENT BAR

05 0551011371 02BAR FIXER SCRAPER

06 0551018538 02SCRAPER FIXING BAR

07 0541015258 20SCRAPER BODY

08 0541015256 10SHOVEL SCRAPER

09 0541015257 10SHOVEL SCRAPER

10 0551011381 02LOWER PIN

11 0503030430 047/16 X 2" PIN LOCK                 

12 0511017480 02FLAT WASHER

13 0551011458 0228,50 X 90 PLUGER

14 0503010571 02SPLIT PIN 1/4" X 1.1/2" 

15 0502012323 08BRACKET FIXER

16 0511065942 04RIGHT FRONT BRACKET REAR LEFT

17 0511065266 04LEFT FRONT BRACKET REAR RIGHT

18 0503013113 161" X 6" BOLT                       

19 0501010059 21NUT 1.5/8

20 0503013842 085/8" UNC X 1-3/4" BOLT

21 0501012140 08FLAT WASHER 16,50 X 40 X 4,00 ZN

22 0503010013 08HEX NUT 5/8 UNC G.5 ZN 

23 0541010210 21FLAT WASHER 

24 0503019588 60BOLT

25 0511017302 60FLAT WASHER 13.50 X 32.50 X 3.0 ZN

26 0503012682 601/2" BSW NUT            

27 0503032857 0140 X 510 X 12,7 COMPRESSION SPRING

28 0501812694 02WASHER

29 0501018141 01GUIDE                              

30 0501069398 01CRANK                              

31 0521011696 021.1/2" LEFT 38 NUT 

32 0551016903 0226,5 X 44,45 X 28 SLEEVE



GHD-2 3009A - 18/20/22/24/26D Page 2

0909097504GHD-2 3009A - 22D - 8 OIL BATH BEARINGS

QTItem Code Description See page

33 0503010002 01GREASE FITTING 1800 

34 0503010292 01701164 6 X 40 SPRING PIN

35 0551011384 06FRAME LOCK PLATE

36 0511067691 02FRAME LOCK PLATE

37 0551011379 02REGULATOR PLATE FRAME

38 0503010131 023/16" X 1.1/2" SPLIT PIN

39 0503014180 081" X 10 BOLT

40 0503030012 02HITCH PIN CLIP

41 0521010545 011.2" X 5.1" COUPLING SHAFT

42 0503031035 02HITCH PIN CLIP

43 0521010580 01COUPLING SHAFT 

44 0501010372 011" X 5-1/2" BOLT                   

45 0501011432 021-1/2" AND 1-5/8 GANG BOLT WRENCH

46 0501061617 011" GANG BOLT WRENCH

47 0511010153 012-5/16" FIXED WRENCH 

48 0501068273 015/8" WRENCH

49 0551016902 01LIFT EAR

50 0503061542 01DECAL SET GHD-S 3009

51 0503031087 01AUTO CONTROL APPROVED DECAL

52 0503031827 01DAILY LUBRICATION AND RETIGHTENING DECAL

53 0503034003 0161 X 118 SERIAL NUMBER TAG

54 0503010001 04RIVET 3,2 X 5,5



GHD-2 3009A - 18/20/22/24/26D Page 3

0909097505GHD-2 3009A - 24D - FURROW FILLER

52

53

10

11
09

48

31

20
21

18
22

17

15
16

07
08

03

40

41 18
22

43

41

42

23
24
25

23

24
25

12

13

06

36

39

38

22
18

35

37

34

01

02

14

19

05

50
51

49

4546

44
4727

27
30

323304

26

29

28

QTItem Code Description See page

01 0511067671 01FRAME GHD-2 3009A

02 0511067669 02120 X 180 TUBE

03 0511067675 01DRAWBAR

04 0511067670 011270 ADJUSTMENT BAR

05 0551011371 04BAR FIXER SCRAPER

06 0541015258 23SCRAPER BODY

07 0541015256 12SHOVEL SCRAPER

08 0541015257 11SHOVEL SCRAPER

09 0551011381 02LOWER PIN

10 0503030430 047/16 X 2" PIN LOCK                 

11 0511017480 02FLAT WASHER

12 0551011458 0228,50 X 90 PLUGER

13 0503010571 02SPLIT PIN 1/4" X 1.1/2" 

14 1902012323 08BRACKET FIXER

15 0511065942 04RIGHT FRONT BRACKET REAR LEFT

16 0511065266 04LEFT FRONT BRACKET REAR RIGHT

17 0503013113 161" X 6" BOLT                       

18 0501010059 25NUT 1.5/8

19 0503013842 085/8" UNC X 1-3/4" BOLT

20 0501012140 08FLAT WASHER 16,50 X 40 X 4,00 ZN

21 0503010013 08HEX NUT 5/8 UNC G.5 ZN 

22 0541010210 25FLAT WASHER 

23 0503019588 69BOLT

24 0511017302 69FLAT WASHER 13.50 X 32.50 X 3.0 ZN

25 0503012682 691/2" BSW NUT            

26 0503032857 0140 X 510 X 12,7 COMPRESSION SPRING

27 0501812694 02WASHER

28 0501018141 01GUIDE                              

29 0501069398 01CRANK                              

30 0521011696 021.1/2" LEFT 38 NUT 

31 0551016903 0226,5 X 44,45 X 28 SLEEVE

32 0503010002 01GREASE FITTING 1800 



GHD-2 3009A - 18/20/22/24/26D Page 3

0909097505GHD-2 3009A - 24D - FURROW FILLER

QTItem Code Description See page

33 0503010292 01701164 6 X 40 SPRING PIN

34 0551011384 06FRAME LOCK PLATE

35 0511067691 02FRAME LOCK PLATE

36 0551011379 02REGULATOR PLATE FRAME

37 0503010131 023/16" X 1.1/2" SPLIT PIN

38 0503014180 081" X 10 BOLT

39 0503030012 02HITCH PIN CLIP

40 0521010545 011.2" X 5.1" COUPLING SHAFT

41 0503031035 02HITCH PIN CLIP

42 0521010580 01COUPLING SHAFT 

43 0501010372 011" X 5-1/2" BOLT                   

44 0501011432 021-1/2" AND 1-5/8 GANG BOLT WRENCH

45 0501061617 011" GANG BOLT WRENCH

46 0511010153 012-5/16" FIXED WRENCH 

47 0501068273 015/8" WRENCH

48 0551016902 01LIFT EAR

49 0503061542 01DECAL SET GHD-S 3009

50 0503031087 01AUTO CONTROL APPROVED DECAL

51 0503031827 01DAILY LUBRICATION AND RETIGHTENING DECAL

52 0503034003 0161 X 118 SERIAL NUMBER TAG

53 0503010001 04RIVET 3,2 X 5,5



GHD-2 3009A - 18/20/22/24/26D Page 4

0909097496GANG CUT DISC - 18/22/24/26D

04A

03
03A

03B

01B

04B

02B

03B

01B

04B

02B

1312
11

01
01A

13
12 11

02
02A

04

09
09A

09B

09C

10 08 14

14

05

06

14

07
10

18   22   24   26Item Code Description See page

01 0501043756 02   00   00   001-1/2" X 77" AXLE WITH NUTS 

01A 0511010230 02   00   00   001-1/2" X 77" AXLE 

01B 0501010110 04   00   00   001.1/2" NC 6FPP 2.3/8" HEXAGONAL ZN NUT

02 0511045578 00   02   00   001.1/2 AXLE WITH NUT

02A 0551013705 00   02   00   001.1/2 6FPP X 2415 AXLE 

02B 0501010110 00   04   00   001.1/2" NC 6FPP 2.3/8" HEXAGONAL ZN NUT

03 0511043293 00   00   04   001.1/2 X AXLE W/NUT

03A 0541014457 00   00   04   001.1/2" 6FPP X 1285 AXLE

03B 0501010110 00   00   08   001.1/2" NC 6FPP 2.3/8" HEXAGONAL ZN NUT

04 0501043689 00   00   00   041-1/2" X 1275 AXLE W/NUT

04A 0511012600 00   00   00   041-1/2" X 1275 AXLE

04B 0501010110 00   00   00   081.1/2" NC 6FPP 2.3/8" HEXAGONAL ZN NUT

05 0521047184 06   06   08   08DMO 225 X 1.1/2 AGRICULTURAL BEARING 12

06 0502010621 10   14   12   148.8" 1-1/2" SPACER                 

07 0502010871 02   02   04   04EXTERNAL AXLE WASHER 1.1/2"

08 0502010872 02   02   04   041-1/2" INNER AXLE WASHER           

09 0521047597 12   12   16   16ASSEMBLY SCREW 5/8 UNC X 2.1/2 BEARING

09A 0503010233 12   12   16   165/8 UNC X 2.1/2 CS G.5 ZN BOLT

09B 0501012140 12   12   16   16FLAT WASHER 16,50 X 40 X 4,00 ZN

09C 0503010013 24   24   32   32HEX NUT 5/8 UNC G.5 ZN 

10 0501018592 04   04   08   081.5/8 HEX 60,0/60,2 LOCK NUT

11 0503011267 04   04   08   08BOLT 5/8" UNC X 1.1/2 C S G.5 ZN

12 0501012140 04   04   08   08FLAT WASHER 16,50 X 40 X 4,00 ZN

13 0503010013 04   04   08   08HEX NUT 5/8 UNC G.5 ZN 

14 0602030421 18   22   24   26DR 24 X 6 C66AF02FR1.9/16 10R



GHD-2 3009A - 18/20/22/24/26D Page 5

0909097497MIXED GANG DISC - 22/24/26D

02
02A
03

03A

03B

01B
02B

08
08A

08B

08C

09 07

04

05

06
09

01
01A

12
11 10

09 07

04

05

06
09

11

12

10
11

12

10

12
11 10

03B

01B
02B

16
14

13
15

03B

01B
02B

03B

01B
02B

22   24   26Item Code Description See page

01 0511045578 02   00   001.1/2 AXLE WITH NUT

01A 0551013705 02   00   001.1/2 6FPP X 2415 AXLE 

01B 0501010110 04   00   001.1/2" NC 6FPP 2.3/8" HEXAGONAL ZN NUT

02 0511043293 00   04   001.1/2 X AXLE W/NUT

02A 0541014457 00   04   001.1/2" 6FPP X 1285 AXLE

02B 0501010110 00   08   001.1/2" NC 6FPP 2.3/8" HEXAGONAL ZN NUT

03 0501043689 00   00   041-1/2" X 1275 AXLE W/NUT

03A 0511012600 00   00   041-1/2" X 1275 AXLE

03B 0501010110 00   00   081.1/2" NC 6FPP 2.3/8" HEXAGONAL ZN NUT

04 0521047184 06   08   08DMO 225 X 1.1/2 AGRICULTURAL BEARING 12

05 0502010621 14   12   148.8" 1-1/2" SPACER                 

06 0502010871 02   04   04EXTERNAL AXLE WASHER 1.1/2"

07 0502010872 02   04   041-1/2" INNER AXLE WASHER           

08 0521047597 12   16   16ASSEMBLY SCREW 5/8 UNC X 2.1/2 BEARING

08A 0503010233 12   16   165/8 UNC X 2.1/2 CS G.5 ZN BOLT

08B 0501012140 12   16   16FLAT WASHER 16,50 X 40 X 4,00 ZN

08C 0503010013 24   32   32HEX NUT 5/8 UNC G.5 ZN 

09 0501018592 04   08   081.5/8 HEX 60,0/60,2 LOCK NUT

10 0503011267 04   08   08BOLT 5/8" UNC X 1.1/2 C S G.5 ZN

11 0501012140 04   08   08FLAT WASHER 16,50 X 40 X 4,00 ZN

12 0503010013 04   08   08HEX NUT 5/8 UNC G.5 ZN 

13 0602030419 00   12   13DR 24X4,75 C66AF02FR1.9/16 10R TATU

14 0601031114 00   12   13DL 24 X 4,75 C66AF02FR1.9/16

15 0602029409 11   12   00DR 22 X 4,50 C74AF02FR1.9/16 10R

16 0601029406 11   12   00DL 22 X 4,50 C74AF02FR1.9/16



GHD-2 3009A - 18/20/22/24/26D Page 6

0909097498MIXED GANG DISC WITH FINISHING DISC - 18/20/24/26D

09
09A

09B

09C

10 08

05

06

07
10

01
01A

13
12 11

02
02A

04
04A

03
03A

03B

01B

04B

02B

13

11
12

03B

01B

04B

02B

03B

01B

04B

02B

03B

01B

04B

02B

14

15

15

16

10 08

05

06

07
10

13

11

13
12 11

12

18   20   24   26Item Code Description See page

01 0501043756 02   00   00   001-1/2" X 77" AXLE WITH NUTS 

01A 0511010230 02   00   00   001-1/2" X 77" AXLE 

01B 0501010110 04   00   00   001.1/2" NC 6FPP 2.3/8" HEXAGONAL ZN NUT

02 0501043757 00   02   00   001-1/2" X 86" AXLE WITH NUTS 

02A 0511012602 00   02   00   001-1/2" X 86" AXLE 

02B 0501010110 00   04   00   001.1/2" NC 6FPP 2.3/8" HEXAGONAL ZN NUT

03 0511043293 00   00   04   001.1/2 X AXLE W/NUT

03A 0541014457 00   00   04   001.1/2" 6FPP X 1285 AXLE

03B 0501010110 00   00   08   001.1/2" NC 6FPP 2.3/8" HEXAGONAL ZN NUT

04 0501043689 00   00   00   041-1/2" X 1275 AXLE W/NUT

04A 0511012600 00   00   00   041-1/2" X 1275 AXLE

04B 0501010110 00   00   00   081.1/2" NC 6FPP 2.3/8" HEXAGONAL ZN NUT

05 0521047184 06   06   08   08DMO 225 X 1.1/2 AGRICULTURAL BEARING 12

06 0502010621 10   12   12   148.8" 1-1/2" SPACER                 

07 0502010871 02   02   04   04EXTERNAL AXLE WASHER 1.1/2"

08 0502010872 02   02   04   041-1/2" INNER AXLE WASHER           

09 0521047597 12   12   16   16ASSEMBLY SCREW 5/8 UNC X 2.1/2 BEARING

09A 0503010233 12   12   16   165/8 UNC X 2.1/2 CS G.5 ZN BOLT

09B 0501012140 12   12   16   16FLAT WASHER 16,50 X 40 X 4,00 ZN

09C 0503010013 24   24   32   32HEX NUT 5/8 UNC G.5 ZN 

10 0501018592 04   04   08   081.5/8 HEX 60,0/60,2 LOCK NUT

11 0503011267 04   04   08   08BOLT 5/8" UNC X 1.1/2 C S G.5 ZN

12 0501012140 04   04   08   08FLAT WASHER 16,50 X 40 X 4,00 ZN

13 0503010013 04   04   08   08HEX NUT 5/8 UNC G.5 ZN 

14 0602030421 09   10   12   13DR 24 X 6 C66AF02FR1.9/16 10R

15 0601031116 08   09   11   12DL 24 X 6 C66AF02FR1.9/16

16 0601029409 01   01   01   01DL 22 X 6,00 C74AF02FR1.9/16



GHD-2 3009A - 18/20/22/24/26D Page 7

0909097499FURROW FILLER GANG DISC - 24D

06
06A

06B

06C

07 04

02

03

05
07

01
01A

10
09 08

01B

10

08
09

11

16

16

17

14

15

01B

13

10
12

16

QTItem Code Description See page

01 0511043293 041.1/2 X AXLE W/NUT

01A 0541014457 041.1/2" 6FPP X 1285 AXLE

01B 0501010110 081.1/2" NC 6FPP 2.3/8" HEXAGONAL ZN NUT

02 0521047184 08DMO 225 X 1.1/2 AGRICULTURAL BEARING 12

03 0502010621 128.8" 1-1/2" SPACER                 

04 0502010871 04EXTERNAL AXLE WASHER 1.1/2"

05 0502010872 041-1/2" INNER AXLE WASHER           

06 0521047597 16ASSEMBLY SCREW 5/8 UNC X 2.1/2 BEARING

06A 0503010233 165/8 UNC X 2.1/2 CS G.5 ZN BOLT

06B 0501012140 16FLAT WASHER 16,50 X 40 X 4,00 ZN

06C 0503010013 32HEX NUT 5/8 UNC G.5 ZN 

07 0501018592 081.5/8 HEX 60,0/60,2 LOCK NUT

08 0503011267 08BOLT 5/8" UNC X 1.1/2 C S G.5 ZN

09 0501012140 08FLAT WASHER 16,50 X 40 X 4,00 ZN

10 0503010013 12HEX NUT 5/8 UNC G.5 ZN 

11 0503010232 04BOLT 5/8" X 1.3/4"

12 0503010027 04SPRING WASHER 5/8"

13 0501010110 011.1/2" NC 6FPP 2.3/8" HEXAGONAL ZN NUT

14 0521062027 01186 SPACER

15 0502012376 011-1/2" EXTERNAL AXLE LOCK

16 0602030419 24DR 24X4,75 C66AF02FR1.9/16 10R TATU

17 0602029396 01DR 22 X 4,75 C69AF02FR1.9/16 10R



GHD-2 3009A - 18/20/22/24/26D Page 8

0909097500FURROW FILLER MIXED GANG DISC - 24D

07 04

10
09 08

18

14

15

01B

13

10
12

11

06
06A

06B

06C

07 05

02

03

04
07

10
09 08

10

08
0910

08
09

02

03

05
07

17

17

17
01

01A

01B01B

01B

16

16

16

QTItem Code Description See page

01 0511043293 041.1/2 X AXLE W/NUT

01A 0541014457 041.1/2" 6FPP X 1285 AXLE

01B 0501010110 081.1/2" NC 6FPP 2.3/8" HEXAGONAL ZN NUT

02 0521047184 08DMO 225 X 1.1/2 AGRICULTURAL BEARING 12

03 0502010621 128.8" 1-1/2" SPACER                 

04 0502010871 04EXTERNAL AXLE WASHER 1.1/2"

05 0502010872 041-1/2" INNER AXLE WASHER           

06 0521047597 16ASSEMBLY SCREW 5/8 UNC X 2.1/2 BEARING

06A 0503010233 165/8 UNC X 2.1/2 CS G.5 ZN BOLT

06B 0501012140 16FLAT WASHER 16,50 X 40 X 4,00 ZN

06C 0503010013 32HEX NUT 5/8 UNC G.5 ZN 

07 0501018592 081.5/8 HEX 60,0/60,2 LOCK NUT

08 0503011267 08BOLT 5/8" UNC X 1.1/2 C S G.5 ZN

09 0501012140 08FLAT WASHER 16,50 X 40 X 4,00 ZN

10 0503010013 12HEX NUT 5/8 UNC G.5 ZN 

11 0503010232 04BOLT 5/8" X 1.3/4"

12 0503010027 04SPRING WASHER 5/8"

13 0501010110 011.1/2" NC 6FPP 2.3/8" HEXAGONAL ZN NUT

14 0521062027 01186 SPACER

15 0502012376 011-1/2" EXTERNAL AXLE LOCK

16 0602030419 12DR 24X4,75 C66AF02FR1.9/16 10R TATU

17 0601031114 12DL 24 X 4,75 C66AF02FR1.9/16

18 0602029396 01DR 22 X 4,75 C69AF02FR1.9/16 10R



GHD-2 3009A - 18/20/22/24/26D Page 9

0909097501GANG CUT DISC - 22D/8 OIL BATH BEARINGS

06
06A

06B

06C

07 05 11

11

02

03

11

04
07

1009
08

10

01
01A

01B

01B

09 08

QTItem Code Description See page

01 0511043293 041.1/2 X AXLE W/NUT

01A 0541014457 041.1/2" 6FPP X 1285 AXLE

01B 0501010110 081.1/2" NC 6FPP 2.3/8" HEXAGONAL ZN NUT

02 0521047184 08DMO 225 X 1.1/2 AGRICULTURAL BEARING 12

03 0502010621 128.8" 1-1/2" SPACER                 

04 0502010871 04EXTERNAL AXLE WASHER 1.1/2"

05 0502010872 041-1/2" INNER AXLE WASHER           

06 0521047597 16ASSEMBLY SCREW 5/8 UNC X 2.1/2 BEARING

06A 0503010233 165/8 UNC X 2.1/2 CS G.5 ZN BOLT

06B 0501012140 16FLAT WASHER 16,50 X 40 X 4,00 ZN

06C 0503010013 32HEX NUT 5/8 UNC G.5 ZN 

07 0501018592 081.5/8 HEX 60,0/60,2 LOCK NUT

08 0503011267 08BOLT 5/8" UNC X 1.1/2 C S G.5 ZN

09 0501012140 08FLAT WASHER 16,50 X 40 X 4,00 ZN

10 0503010013 08HEX NUT 5/8 UNC G.5 ZN 

11 0602030421 22DR 24 X 6 C66AF02FR1.9/16 10R



GHD-2 3009A - 18/20/22/24/26D Page 10

0909097502MIXED GANG DISC WITH FINISHING DISC - 22D/8 OIL BATH
BEARINGS

12

12

13

01
01A

01B

01B

01B

01B

11

11

11

06
06A

06B

06C

07 05

02

03

04
07

01
01A

10
09 08

09

10

08
09

10

08

10
09 08

07 05

02

03

04
07

QTItem Code Description See page

01 0511043293 041.1/2 X AXLE W/NUT

01A 0541014457 041.1/2" 6FPP X 1285 AXLE

01B 0501010110 081.1/2" NC 6FPP 2.3/8" HEXAGONAL ZN NUT

02 0521047184 08DMO 225 X 1.1/2 AGRICULTURAL BEARING 12

03 0502010621 128.8" 1-1/2" SPACER                 

04 0502010871 04EXTERNAL AXLE WASHER 1.1/2"

05 0502010872 041-1/2" INNER AXLE WASHER           

06 0521047597 16ASSEMBLY SCREW 5/8 UNC X 2.1/2 BEARING

06A 0503010233 165/8 UNC X 2.1/2 CS G.5 ZN BOLT

06B 0501012140 16FLAT WASHER 16,50 X 40 X 4,00 ZN

06C 0503010013 32HEX NUT 5/8 UNC G.5 ZN 

07 0501018592 081.5/8 HEX 60,0/60,2 LOCK NUT

08 0503011267 08BOLT 5/8" UNC X 1.1/2 C S G.5 ZN

09 0501012140 08FLAT WASHER 16,50 X 40 X 4,00 ZN

10 0503010013 08HEX NUT 5/8 UNC G.5 ZN 

11 0602030421 11DR 24 X 6 C66AF02FR1.9/16 10R

12 0601031116 10DL 24 X 6 C66AF02FR1.9/16

13 0601029409 01DL 22 X 6,00 C74AF02FR1.9/16



GHD-2 3009A - 18/20/22/24/26D Page 11

0909097503MIXED GANG DISC - 22D/8 OIL BATH BEARINGS

06
06A

06B

06C

07 05

02

03

04
07

01
01A

10
09 08

12

10

08
09

01B

01B

01B

01B

11

11

11

12

12

01
01A

10

08

10
09 08

09

07 05

02

03

04
07

QTItem Code Description See page

01 0511043293 041.1/2 X AXLE W/NUT

01A 0541014457 041.1/2" 6FPP X 1285 AXLE

01B 0501010110 081.1/2" NC 6FPP 2.3/8" HEXAGONAL ZN NUT

02 0521047184 08DMO 225 X 1.1/2 AGRICULTURAL BEARING 12

03 0502010621 128.8" 1-1/2" SPACER                 

04 0502010871 04EXTERNAL AXLE WASHER 1.1/2"

05 0502010872 041-1/2" INNER AXLE WASHER           

06 0521047597 16ASSEMBLY SCREW 5/8 UNC X 2.1/2 BEARING

06A 0503010233 165/8 UNC X 2.1/2 CS G.5 ZN BOLT

06B 0501012140 16FLAT WASHER 16,50 X 40 X 4,00 ZN

06C 0503010013 32HEX NUT 5/8 UNC G.5 ZN 

07 0501018592 081.5/8 HEX 60,0/60,2 LOCK NUT

08 0503011267 08BOLT 5/8" UNC X 1.1/2 C S G.5 ZN

09 0501012140 08FLAT WASHER 16,50 X 40 X 4,00 ZN

10 0503010013 08HEX NUT 5/8 UNC G.5 ZN 

11 0602030419 11DR 24X4,75 C66AF02FR1.9/16 10R TATU

12 0601031114 11DL 24 X 4,75 C66AF02FR1.9/16



GHD-2 3009A - 18/20/22/24/26D Page 12

0521047184DMO 225 X 1.1/2 AGRICULTURAL BEARING

QTItem Code Description See page

01 0521050837 01DMO 225 X 1.1/2 IMP AGRICULTURAL BEARING 13

02 0502012854 01BEARING SUPPORT 182/192,5

03 0501011541 025/8 UNC X 3 CS G.5 ZN1K28066 BOLT

04 0503010027 02SPRING WASHER 5/8"

05 0503010013 02HEX NUT 5/8 UNC G.5 ZN 

06 0503011334 043/8 UNC X 3/4 CS G.5 ZN BOLT

07 0503010025 04SPRING WASHER 3/8"

08 0581014143 01SWIVEL OIL BATH BEARING WEAR PLATE



GHD-2 3009A - 18/20/22/24/26D Page 13

0521050837DMO 225 X 1.1/2 IMP AGRICULTURAL BEARING

QTItem Code Description See page

01 0502012839 01BEARING HOUSING 182/192,5

02 0503010006 0232210 ROLLER BEARING               

03 0503030026 02SEAL LP JB-253

04 0502020424 01HOUSING CAP 182/192,225

05 0503030013 014.4" X 3.5" X 0.004" JOINT

06 0503030684 014.4" X 3.5" X 0.004" JOINT

07 0503010134 043/8" X 1" BOLT

08 0502010605 01INNER FLANGE 

09 0502010604 01OUTER FLANGE 

10 0503010856 02OIL PLUG R 3/8 BSPT

11 0502010821 02RETAINER HOLDER WITH BUSHING          

12 0502040611 01AXLE 





Technical Publications | Elaboration and Revision
VINICIUS EDUARDO DA SILVA


